CM1200A PartsList

Table of Contents

Cabinet

Air Cooled

Water Cooled

Evapor ator

Control Box

Wiring Diagrams




=> 5  (EARLY
— .~ MODELS)
/d

CM1200
SECTION VIIl THE ILLUSTRATED PARTS LISTING

2 (LATER
MODELS)

/

HASSIS

~
-

80-243

Page 35

Figure 8-1. CM1200 Cabinet.
MARCH 1982




CM1200
SECTION VI THE ILLUSTRATED PARTS LISTING

Figure 8-1. CM1200 Cabinet.

INDEX PART REQ’'D
NO. DESCRIPTION NUMBER |NUMBER
CM1200 Cabinet No Number 1
* o ow
1 Panel, Top (C.R.S. Painted) A29167-001 1
Panel, Top (Stainless Steel) A29167-002 1
attaching parts, Irdex 1
Lockwasher, No. 8 External Tooth 03-1417-03 2
Screw, No. 8 x 1 T/F Tap 03-1404-19 6
* % e
2 Liner, Top Panel Foam (EARLY MODELS) A29183-001 1
{Use bead of Silastic, SCOTSMAN P/N 19-0521-01)
2 {LATER MODELS)
a Gasket 13-0595-00 A/R
b Brace, Upper Front A30330-001 1
attaching parts, Index 2b
Screw, No. 8 x 1,2 stainless steel 03-1404-10 4
c Top, Liner A30329-001 1
d Guide, Liner 02-2759-01 2
attaching parts, Index 2d
Screw, No. 8 x 1,72 stainless steel 03-1404-10 6
3 Panel Assembly -— (Top Front) (C.R.S. Painted) A29700-001 1
Panel Assembly -— (Top Front) (Stainless Steel) A29700-002 1
attaching parts, Index 3
Lockwasher, No. 8 External Tooth 03-1417-03 2
Screw, No. 8 x 172 T/F Tap (Stainless Steel) 03-1404-10 3
4 Panel, Left Bottom Front (C.R.S. Painted) A29173-001 1
Panel, Left Bottom Front (Stainless Steel) A29173-002 1
5 Panel, Right Bottom Front (C.R.S. Painted) A29174-001 1
Panel, Right Bottom Front {Stainless Steel) A29174-002 1
attaching parts, Index 4 & 5
Lockwasher, No. 8 External Tooth 03-1417-03 2(4)
Screw, No. 8 x 1/2 T/F Tap (Stainless Steel) 03-1404-10 2 (4)
6 Liner, Lower Front Foam A29184-001 1

(Use bead of Silastic, SCOTSMAN P/N 19-0521-01)

LR 2 2

MARCH 1982
Page 36




CM1200
SECTION VIII THE ILLUSTRATED PARTS LISTING

Figure 8-1. CM1200 Cabinet {Cont'd)

INDEX PART REQ'D
NO. DESCRIPTION NUMBER |NUMBER
7 Liner, Cap 02-2532-01 1
8 Insulation, Cap Liner 02-2552-01 1
attaching parts, Index 8 & 9
Screw, No. 8 x 1/2 T/F Tap (Stainless Steel) 03-1404-10 14
9 Panel, Left Side (C.R.S. Painted) A29168-001 1
Panel, Left Side (Stainless Steel) A29168-002 1
attaching parts, Index 8
Lockwasher, No. 8 External Tooth 03-1417-03 2
Screw, No. 8 x 1/2 T/F Tap (Stainless Steel) 03-1404-10 6
* * *
10 Panel, Back - Left (Galvanized) A29318-001 1
attaching part, Index 10
Screw, No. B x 1 T/F Tap 03-1404-19 12
1 Brace, Front Corner A29170-001 1
attaching part, Index 11
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 8
* * ¥
12 Brace, Front A29204-001 2
attaching part, Index 12
Screw, No. 8 x 1/2 T/F Tap (Stainless Steel) 03-1404-10 4 (8)
13 Panel, Right Side (C.R.S. Painted) A29317-001 1
Panel, Right Side (Stainless Steel) A29317-002 1
attaching parts, Index 13
Lockwasher, No. 8 External Tooth 03-1417-03 2
Screw, No. 8 x 1/2 T/F Tap (Stainless Steel) 03-1404-10 6
14 Insulation, Right Sicde 03-2536-01 1
* X ¥
15 Liner, Right Side 02-2534-01 1
(Use bead of Silastic, SCOTSMAN P/N 19-0521-01)
attaching part, Index 15
Screw, No. 8 x 1/2 T/F Tap (Stainless Steel) 03-1404-10 18

MARCH 1982
Page 37




CM1200
SECTION VIII THE ILLUSTRATED PARTS LISTING

Figure 8-1. CM 1200 Cabinet (Cont’d)

INDEX PART REQ'D
NO. DESCRIPTION NUMBER |NUMBER

16 Liner, Left Side 02-2533-01 1

{Use bead of Silastic, SCOTSMAN P/N 19-0521-01)

attaching part, Index 16

Screw, No. 8 x 1/2 T/F Tap (Stainless Steel) 03-1404-10 19
17 Insulation, Left Side 02-2538-01 1
18 Liner, Back 02-2531-01 1

(Use bead of Silastic, SCOTSMAN P/N 19-0521-01

Screw, No. B x 1,/2 T/F Tap (Stainless Steel) 03-1404-10 14
19 Insulation, Back 02-2537-01 1
20 Retainer A29157-001 1

attaching parts, Index 20

Screw, No. 8 x 1/2 T/F Tap 03-1404-09 15

* * *

MARCH 1982
Page 38




CM1200
SECTION VIIl THE ILLUSTRATED PARTS LISTING

CHASSIS ASSEMBLY
(FOR REFERENCE ONLY)

(REF. ONLY)

(SEE FIGURE 8-4)

BO-244

Figure 8-2. Major Assemblies — Air-Cooled

MARCH 1982
Page 39



CM1200
SECTION VIIl THE ILLUSTRATED PARTS LISTING

Figure 8-2. Major Assemblies — Air Cooled

INDEX PART REQ’'D
NO. DESCRIPTION NUMBER |NUMBER
Major Assembliess — Air-Cooled No Number Ref.
* * *
1 Drier 02-2426-02 1
attaching parts, Index 1
Bracket, Drier A09388-001 1
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 1
2 Condenser — Air-Cooled A29795-001 1
attaching parts, Index 2
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 4
P
3 Fan Motor & Mounting Bracket Assembly No Number 1
3a Blade, Fan w/setscrew 18-3732-01 1
3b Bracket, Fan Motor Mounting 18-0597-00 1
3c Motor, Fan 18-5105-01 2
attaching parts, Index 3
Screw, No. 1/4-20x 1/2 T/C Hex Hd 03-0571-00 2(4)
ﬂ Compressor, COFPELAND (115/208-230/60/1) 18-4300-02 1
Compressor, COPELAND (115/208-220/60/3) 18-4300-03 1
attaching parts, Index 4
Grommet 18-2300-27 4
Sleeve, Mounting 18-2300-26 4
Screw, No. 5/16-18 x 1-1/2 Hex Cap 03-1405-20 4
4 Compressor, TECUMSEH (115/208-230/60/1) 18-3850-02 1
Compressor, TECUMSEH (115/208-220/60/3) 18-3850-03 1
attaching parts, Index 4
Grommet 18-2300-27 4
Sleeve, Mounting 18-2300-26 4
Screw, No. 5/16-18 x 1-1/2 Hex Cap 03-1405-20 4
N -
5 Pump Assembly, Water A29829-001 1
attaching parts, Index 5
Screw, No. 1/4-20 x 3/4 T/C Hex Hd 03-0571-01 2

* ¥

MARCH 1982
Page 40




CM1200

SECTION VIII THE ILLUSTRATED PARTS LISTING
Figure 8-2. Major Assemblies — Air-Cooled (Cont'd)

INDEX PART REQ'D
NO. DESCRIPTION NUMBER |NUMBER
6 Valve, Solenoid — Hot Gas 12-2146-01 1
attaching parts
Bracket No Number 1
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 2
LR
7 Tube Assembly, Hot Gas A29260-001 1
8 Manifold Assembly A29272-001 1
LR B
9 Exchanger Assembly, Heat (Accumulator) A30325-020 1
For use with Copeland and Tecumseh compressors.
10 Brace, Front A29204-001 2
attaching parts, Index 10
Screw, No. 8 x 1/2 T/F Tap (Stainless) 03-1404-10 4 (8)
11 Evaporator Section Components & Assemblies
(See Figure 8-4) No Number Ref.
12 Performed Hose 05-0521-01 3

* % #

MARCH 1982
Page 41




CM1200
SECTION VIil THE ILLUSTRATED PARTS LISTING

>
25
ME
w
0o
n< /‘
<z
i
Su
AR
I
oo
L

(SEE FIGURE 8-4)

FRONT
BRACE
SUPPORT
(2)
(REF. ONLY)

RECEIVER

B0-244A

Figure 8-3. Major Assemblies — Water Cooled.

MARCH 1982

Page 42



CM1200
SECTION VII! THE ILLUSTRATED PARTS LISTING

Figure 8-3. Major Assemblies — Water Cooled

INDEX PART REQ'D
NO. DESCRIPTION NUMBER [NUMBER
Major Assemblies — \Water-Cooled No Number Ref.
1 Drier 02-2426-02 1
attaching parts, Index 1
Bracket, Drier A09388-001 1
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 1
2 Condenser — Water-Cooled 18-3306-03 1
attaching parts, Index 2
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2
3 Regulator Assembly, Water-Cooled No Number 1
attaching part, Index 3
Screw, No. 1/4-20 x 1/4 T/C Hex Hd 03-0571-00 2
3a Coupling — 3/8 NPT x 3/8 Flare, Brass 16-0355-00 1
3b Valve, Water Regulator 11-0198-02 1
3c Bracket, Mounting — w/nipple A15924-000 1
/ 4 Compressor, COPELAND (115/208-230/60/1) 18-4300-02 1
Compressor, COPELAND (115/208-220/60/ 3) 18-4300-03 1
attaching parts, Index 4
Grommet 18-2300-27 4
Sleeve, Mounting 18-2300-26 4
Screw, No. 5/16-18 » 1-1/2 Hex Cap 03-1405-20 4
4 Compressor, TECUMSEH (115/208-230/60/1) 18-3850-02 1
Compressor, TECUMSEH {115/208-220/60/3) 18-3850-03 1
attaching parts, Index 4
Grommet 18-2300-27 4
Sleeve, Mounting 18-2300-26 4
Screw, No, 56/16-18 » 1-1/2 Hex Cap 03-1405-20 4
\ * K %
5 Pump Assembly, Water A29829-001 1
attaching parts, Index 5
Screw, No. 1/4-20 x 3/4 T/C Hex Hd 03-0571-01 2

MARCH 1982
Page 43




CM1200

SECTION VIl THE ILLUSTRATED PARTS LISTING

Figure 8-3. Major Assemblies — Water Cooled (Cont’d)f

INDEX PART REQ'D
NO. DESCRIPTION NUMBER |NUMBER
6 Valve, Solenoid — Hot Gas 12-2146-01 1
attaching parts
Bracket No Number 1
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 2
7 Tube Assembly, Hct Gas A29260-001 1
8 Manifold Assembly A29272-001 1
9 Exchanger Assembly, Heat {Accumulator) A30325-020 1
For use with Copeland and Tecumseh compressors.
10 Brace, Front A29204-001 2
attaching parts, Index 10
Screw, No. 8 x 1/2 T/F Tap (Stainless) 03-1404-10 4 (8)
11 Evaporator Section Components & Assemblies No Number Ref.
(See Figure 8-4)
12 Performed Hose 05-0521-01 3

* ¥ %

MARCH 1982
Page 44




CM1200
SECTION VIN THE ILLUSTRATED PARTS LISTING

80-245

Figure 8-4. Evaporator Section Components & Assemblies.

MARCH 1982
Page 45



CM1200

SECTION Vil THE ILLUSTRATED PARTS LISTING

Figure 8-4. Evaporator Section Components & Assemblies.

INDEX PART REQ'D
NO. DESCRIPTION NUMBER |NUMBER
Evaporator Section Components & Assemblies No Number Ref.
(See Figure 8-2 & 8-3
for next higher Assembly)
* * *
1 Tube, Water Distributor 02-2527-01 10
2 Manifold, Water -— (Long) 02-2521-01 1
3 Tee 02-2519-01 2
4 Manifold, Water -— (Short) A29703-001 3
* x *
5 Valve Assembly, Water — (includes Float) 02-2542-01 1
attaching part, Index 5
Nut, Hex — (p/o Valve Assembly) No Number 1
6 Plate, Evaporator A29428-020 5
(Holes drilled on hoth sides for attaching Sump Covers)
* * *
7 Sump Assembly (includes suction screen) A29547-020 1
* % R
8 Water Tube, Sump A29730-001 1
9 Clamp 02-1530-01 1
10 Cap, Sump 13-0796-01 1
* ¥ *
1 Bracket, Bin Thermo A30204-001 1
12 Bulb Holder A29762-001 1
13 Cover, End Sump 02-2523-01 2
14 Cover, Sump 02-2544-01 2
* # ¥
15 Cover, Sump 02-2520-01 2
* % #
16 Plug-Rubber, Sump 13-0847-01 1
17 Plug, Drain 1

MARCH 1982
Page 46




CM1200

SECTION VIII THE ILLUSTRATED PARTS LISTING

80 247

Figure 8-5. Control Box Assembly

* * X

PHASE
INDEX Air-Cooled: A/C PART 268 288
NO. DESCRIPTION Water-Cooled: W/C |A/CW/C| NUMBER |%30]220
60 | 60
Control Box Assembly X X No Number [Ref]Ref]
(See Figure 8-2 & 8-3
for next higher Assembly)
1 Capacitor, Start (COPELAND Compressor Models) X X 18-1901-23 1 —
1 Capacitor, Start (TECUMSEH Compressor Models) X X 118-1901-40) 1} —
* * #
2 Capacitor, Run (COPELAND Compressor Models) X1 X ]18-1902-45 } 1 | —
2 Capacitor, Run (TECUMSEH Compressor Models) X1 X J18-1902-60 | 1] —
attaching part, Index 2
Screw, No. 8-32 x 3/4 Phil Recess Pan Hd 03-1403-21 11 —
3 Bushing, Snap X|] X ]12-1213-13 1 1
4 Switch, Toggle X1 X ]12-0426-01] 2} 1
Switch, Toggle — (Top switch/Compressor) X1 X 12217401 ] —1 1

MARCH 1982
Page 47




CM1200

SECTION VIII THE ILLUSTRATED PARTS LISTING
Figure 8-5. Control Box Assembly (Cont’d)

IPHASE
INDEX Air-Cooled: A/C PART 1 288
NO DESCRIPTION Water-Cooled: W/C |A/Clw/c| NUMBER 3351526
€0 1 60
5 Relay X1 X ]12-1879-02 | 1 1
* * *
6 Timer & Switch Assembly X1 X §12-1979-01 1 1
attaching parts, Index 6
Stand-Off — 7/8-inch Ig. X | X 102-2242-01 2 2
Screw, No. 6-32 x 1/4 Phil Recess Pan Hd X1 X 103-1403-02 | 41 4
7 Board Assembly, Circuit X1] X 112-1912-01 1 1
attaching parts, Index 7
Stand-Off — 7/8-inch lg. X | X 102-2242-01 5 5
Screw, No. 6-32 x 1/4 Phil Recess Pan Hd X1 X ]03-1403-02 } 5 5
8 Contactor X§ X 112-2037-01 11 —
Contactor X X 12-0820-29 | — 1
attaching part, Index 8
Screw, No. 8-32 x 3/8 Phil Recess Pan Hd X1 X |03-1403-17 | 2 2
9 Relay, Potential X X 18-1903-34 1 —
attaching part, Index 9
Screw, No. 6-32 x 3/8 Phil Recess Pan Hd X1 X 103-1403-04 | 1 —
Nut, Speed — J-Type X1 X ]03-1423-01 11 —
10 Bushing, Snap Xt X 12121317 | 1 1
* ¥ X
11 Control Pressure —1 X 111-0388-02] 1 1
attaching part, Index 10
Screw, No. 6-32 x 3/8 Phil Recess Pan Hd — 1 X ]03-1403-04 2 2
* * %
12 Thermostat, Bin X1 X 111-0419-01 1 1
13 Control, Cube Size X X [11-0351-02 1 1
attaching parts, Index 12 & 13
Screw, No. 8-32 x 3/16 Phil Recess Pan Hd X1 X 103-1403-14 ]| 4] 4
14 Meter, Hour X X 12-2058-C1 1 1
attaching part, Index 14
Lockwasher No. 4 (p/o Meter) X 1 X | No Number 21 2

MARCH 1982
Page 48




CM1200
SECTION Vi1l THE ILLUSTRATED PARTS LISTING

Figure 8-5. Control Box Assembly (Cont’d)

INDEX Air-Cooled: A/C PART 208
NO. DESCRIPTION Water-Cooled: W/C A/ /C ] NUMBER | 330
60

Screw, No. 4-40 x 3/8 (p/o Meter) X | X | NoNumber

Nut, No. 4-40 Hex (p/'0 Meter) X1 X No Number

15 Hinge X1 X |03-2607-01

16 Cover, Control Box X | X 1A29307-001

attaching parts, Index 15 & 16
Screw, No. 4 x 3/8 T/F Tap X1 X |03-1404-01
MARCH 1982

Page 49




CM1200
SECTION VII WIRING DIAGRAMS

oS IF T
Ny Y
MoLmg | NodTTT
rou [ Taaisvn a3aNnoys 3s BO0-2210EV]
a0y 05 1SNWKW LINN SIHL
PN o 102
m 1OH
LNOD
T O |a
- ot LINN SIHL OL ¥3AMOd TV
Imz% LOINNODSIA Of G34ND3Y 38 AV
SNVIA L23NNODSIA INO NvHL JFHOW
NOLLNVYD
¥OSSIUIWO)
HO10W
e
Nl 4
rDUMsS TF INODIF £y
[ 5] | {47
sho e 31040 INIZ33H4 3HL 40 I xo_u
NI NVi nIZIand anl @%E [ 1NINE3L ]
Q Ton IHL NI NMOHS LINA SIHL _ 2301931084
YY #& TYNUILNI
Jm 20
Ha ﬁ 7
i I
| | M
.y t Nig
& g ,, _ Cowuan1 |
e *e | _
r s
M = mN_m mmDu
s i ;»m_ﬂum (-ﬂ | o.:.u.:
9 ﬁ FBIIIIIJ]|E‘HWM|\\Q—.HB“~.L; na ] rmL
l
SY9 LOM XYW 3SN4 dWYSI
o T SR
,_n_a:u,.om m . w\%w._%%\m\%m_ﬁ >m= M
LA A

Figure 7-1. Wiring Diagram CM1200 — Air-Cooled (115/208-220/60/3).

MARCH 1982
Page 29



CM1200
SECTION VIl WIRING DIAGRAMS

TNOD

d3aaNnoyd 38
1SNAN LINN SIHL

LNO3TH £
4l
“INODI T ER|
305 HOLOW N
. YINIL
LI AYT3
cwsT” 102 %_ m@ ®
o LoH ® ﬁUﬁoU
HOLOW 1N A3n STk
mv ® HSINZT® o
dnnd onezHE ® 43MN0d
AVI3G AvI3Y
Im;z_Mﬁ@ 3an> :E_BM’\. s
i HINWIL HSING | @D
OWaaHL HoLms |
T08iNODy | NE yIwL]
zu:\s#mmmma_a
IH
Y (| 43isvA n
HOLIMSTT TNODITT
40>

Y0SSIYINWOD

600-821L0EV

LN SIHL QL d9MOd TV
LOANNGDSIG OL d3dN03Y 39 AV
SNVAN LO3NNODSIQ 3NC NYHL 340N

371040 ONIZ3I3¥4 INL 40
NO{1¥0d Q3IWIL
JHL NI NMOHS LINN SIHL

TYNINY¥3L

i
-40103104d
TYNUILNI

NOLMVD

¥

YILSYN
HILIMS !

dW0)
HJLIMS

|I|I|.4
~ A \ 1

D)

(R 8, N0 a!

[ AN € va
_@@::d__ -mwl <
f msINg [ ~-

s cp——————

ST A ] T

|

ViR

,_.MOh%.—c._.ZMM_ »=
] B
”.AVN— *mo._lﬂl

| e

= = @'Iluwm\\mmﬁL ,

‘
-

moa

T

T0¥1INO0D

NIg
T TELDY

S

m!-_uzw

Tl
|

J
E
s

|

AE...SE:._.. i

—_——_—

L _,FUL

3ZiS 36n2

Cavon1105 |

| QIONIT0S

XYW 3504 dWY SI
R e

£/09/022/902
3WLT0A 3N

O

AGII e
P

Figure 7-2. Wiring Diagram CM1200—Water-Cooled (115/208-220/60/3).

MARCH 1982
Page 30



CM1200
SECTION VII WIRING DIAGRAMS

e e - - By -
| vl xu.:\swdh
i =
| — g o ENRE beo-siioey
' = 'H3LSYNe—— . o — * - - - P°m<
p s m&\ éﬂ Al . LSO LINA SIHL +80-22
: | “
A oA NSN3 oz KRS (\
i I : . "2 w«&x s Q (2 @10
_ roT3Y ; \/,\, ,f\ o \_/ Cwal®
L3y
\.N/ ;ow u 1O 1437 av38|® N0 T o i3y
! HSINLY [
() wsin - d3/MOd LINA SIHL OL ¥3M0d NV
od] : 1|T/i e T i ® 1O3NNODSIQ OL C3HNO3Y 3G AVA
! -
w | HOLON. pra ” u.mu SNVIW LD3INNODSIT 3NO NVHL 350N
— o ﬁ\ - LML ONRSING .
| Q g os&mxw,ﬁ HOLIMS_ NOILNVD
[ a3 i yINT
7 10di —
Iuw.gmﬂ,
, U, 10 r §05535dN0T
AT e S T i HOLON
BIH) _ | _’ _ﬂ@ﬂ ", «ev
«i
— ) _ =
, 31040 ONIZ33NF kL 30 NOUAOA CINIL IML NI NNVOHS LIND Simd : +® xmi
SN ] o %
. TS LT T | —— t———— i
e AN , r | %08 vNingEL &@&wﬁ
———— :
]]‘\[,W;J\L . JT _
o — —= i S — R — G S R i -
— = = t ,
R == R , V
T ¥ — I o I
[y & e e — — —_ | w .
| i e I et —_— = |l|~, i
A . ; —_ R ﬁm»d,u/ P w \w; e N DA
, _ b —l - = I i R ]ljkuo:uaququl : ﬂ | N
! [ ITace | S | = [Fal”] Ntg
i | oo s ! i A , i a 5 ;1 ! 4 N N / ,‘ [owazrs 1
¥ TS MO D : t
- — R < &/,, L o o i B M, [ v L _, a |
. - n I — o’ - "
L f e LluJ.,ﬁ,aru/z\lm. _ T = jH.rll[J 7 7{‘,|I - '
o r|)4|.|‘|‘ 8& B ey 4 3 - 2, ,
7 \ i O s N et gk Lo ISR 33 pus 3907
T - - g —— i ! = /l t YD . EEL
I e ] 4 U] s WD
- [ . - : ! T INFICT L )
: et S U i N [ e =
O s e e = s e =
S99 40K ey — T — - == -
wo_o.?ugo.u ; L TR < n , PP
i e 4 ~ Gl - T N
= Hky ——8 ! / 9/ e -AD2 1
— g _ IO SN A Su C

Figure 7-3. Wiring Diagram CM1200—Air-Cooled (115-208-230/60/1).
MARCH 1982
Page 31




CM1200
SECTION VII WIRING DIAGRAMS

A - B T =8
= 3ANNCYD 38
’ d3CNNoY LE0-8LIOLY,
v %wh h .5@ W oo 7 LSO LIND SiHL A
= soal o pee (O
NNG | e HSQINI S —
SYD v Dy D ] @ﬁg
[C2EM 7 mo»o“._/ orl e :
; " AN T A3 8 L
™~ 104 f\\ | ....w_z.uw (wm,
dWha A
J W@ ; 7
o | et
MSINIZ @ - | 58n> »gw
I i
203 L 5 dINIL] _ ONIHSINIZ (D)
{ os&uzw_.l. :8:5.&. !

D) Noda i N8 SINIL : LN SIHL QL &5MNOa W
p : h W > * i — — A
= oume] 530l LOINNCDSId OL T30 35 VA

! SNVAN LOINNODSO N0 NYHL 3=0A
YA K
_ - > - > s, o 0553800 INCLOWVD
P NG _||m||_ . oion
d o [ s N
S Xy,
_ oL i sww,v
ATDAD ONIZE3F8 4 FHL 40 NOTLACd GHAIL FhL MNENMDTHG 10T Sy n__ xm_A ) Y.
AR
g —— P e
XOB TINWETL o) o5t
= = — :
‘ o - : $5 980
| o non
] — — -~ | 5 [0ALINOT
= I - ————— # o e o) | |
: - = ) ; 1 . 1
a1 sva —_— = —— = —, - o | I, Sy
M) . P s e = — , =
1;,>>I4_ ol _ o N . - _ 2o e ; ! N \llx 1\,\ 5
; : T I , z i MOLT7e7) 3 o
[ - Ay oy | o4 | o ~ ) \ ! NIB_
L 1 ERj gty [k " N \ “ i . / [owa3ns ]
! - \ T i N i Lo !
, — a2
e _ ﬁ (a3
: i
! i< 325 3812
} | R
S | , _
B .I....I‘U% k [ w.UUHHL

SV LOH
GIONITOS | wy s

A e

1/09/ 0k 2-807
3FOVLI0A 3NN

Figure 7-4. Wiring Diagram CM1200—Water-Cooled (115/208-230/60/1)

MARCH 1982

Page 32



